H8800-7P &3
B IR i T LI

HIGH-SPEED LOCKSTITCH SEWING MACHINE
WITH MOTOR BUILTIN HEAD

{& A EA - T 15 F Mt

INSTRUCTION MANUAL&PARTS BOOK

= VAR

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

E LLI(H8800-7P)

EREZREE

HEZERERARINNMER, AMNERNBMIETS TR, LERSIRME. EHINGFEHE
FIEERMAE. RNHFESERPMREERRNN~&R, FREFRBS, USSEHA.

1. RN - W ASTEENTRENEERZZHEN -

2. (FARAR R BEESERSABEANFIBEERGE
EIFRSAAG L EE BB R EBRE + LUEEESPEISESR o

3. IR NREENEMETZRE—EER -

4. (BRI ABLBBENED  FIBNRERENTRIREHNE -
BERRACHNRERENBIMIEILER -

5. LEEELH R FRIESBIBHIANIRIEA B RKIBME -

6. FRMBLIME  BERRZIPRE -

7. [LETHIERES - BT BIRAISFRIRRRE - SN T BRIRARIEER o
7-1 gt - EE - RIS FRINE BT o
7-2 TEiaHt - SRR - IR - TR - B - EWT - R - XX - hEnNRER -
73 {EIBRF o
7-4 TESBFRERA T URER TOFISFAES o

8. BB LIAHIBREFEHIEE « BBIESRETRARBEULRIRE LIS - SRR - T
IR =E S v R NE et -

9. HILAFHIBITAT EOUFEMBSNSHRERE -

10. BRIBAIMANESHE - BBE - AEBHIDBEFFNFIRWASHFRFKET -

1. —ENAERBRHEZBNROASRET -

12. BFMEIRNERSENEE - BERHTEENERRMASRERNEBEIESTET -

13. (B - REEHZER - RIFEE=FNTHE - BB =RRHEREREEET -
MERBEGE=RE  BRREEER -
8 » RIBHESINFENRWARNFFETHRR A RBERRIL o

14, SELIHEEE AR ERRETAR

15 ATERZZESR  BREIE - ARBEFRRSRERBFARSRY NIRRT &R -
16. BFAREAEAEAEPAENARRZER - BREROFERIIEIEE L -

17. SEEIHEERIE LIS R EEEER
18. HHEEHIHANEE - BERTESREREG  LHENBROREREHME -
S5k BREFBUENRE » MATAMTFHFH -

19. EEASBE FFERUT 2 @SR -
A EIREREAS - BEARNBRE -

A %2 FEEERINLGE S ET o

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

E LLI(H8800-7P)

IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many functions of this machine and operate it in safety,it is necessary to use this
machine correctly.Please read this Instruction Manual carefully before use.Whe hope you will enjoy the use of
your machine for a long time.Please remember to keep this manual in a safe place.

1. Observe the basic safety measures, including, but not limited to the following ones, whenever you use the
machine.

2. Read all the instructions, including, but not limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.

3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your
country.

4. All safety devices must be in position when the machine is ready for work or in operation.
The operation without the specified safety devices is not allowed.

5. This machine shall be operated by appropriately-trained operators.

6. For your personal protection, we recommend that you wear safety glasses.

7. For the following, turn off the power switch or disconnect the power plug of the machine from the
receptacle.
7-1 For threading needle(s), looper, spreader etc. and replacing bobbin.
7-2 For replacing part(s) of needle, presser foot, throat plate, looper, spreader, feed dog, needle guard, folder,

cloth guide etc.

7-3 For repair work.
7-4 When leaving the working place or when the working place is unattended.

8. If you should allow olil, grease, etc. used with the machine and devices to come in contact with your eyes or
skin or swallow any of such liquid by mistake, inmediately wash the contacted areas and consult a medical

doctor.

9. Tampering with the live parts and devices, regardless of whether the machine is powered, is prohibited.

10. Repair, remodeling and adjustment works must only be done by appropriately trained technicians or
specially skilled personnel. Only spare parts designated by JUKI can be used for repairs.

11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintenance works of electrical components shall be conducted by qualified electric
technicians or under the audit and guidance of speclally skilled personnel.

Whenever you find a failure of any of electrical components, immediately stop the machine.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as an air
cylinder, the air compressor has to be detached from the machine and the compressed air supply has to be
cut off. Existing residual air pressure after disconnecting the air compressor from the machine has to be
expelled. Exceptions to this are only adjustments and performance checks done by appropriately trained
technicians or specially skilled personnel.

14, Periodically clean the machine throughout the period of use.

15. Grounding the machine Is always necessary for the normal operation of the machine. The machine has to
be operated in an environment that is free from strong noise sources such as high-frequency welder.
16. An appropriate power plug has to be attached to the machine by electric technicians. Power plug has to be

connegted to a grounded receptacle.

17. The machine is only allowed to be used for the purpose intended. Other used are not allowed.
18. Remodel or modify the machine in accordance with the safety rules/standards while taking all the effective
safety measures. We assumes no responsibility for damage caused by remodeling or modification of the

machine.

19. Warning hints are marked with the two shown symbols.

A Danger of injury to operator or service staff

A Items requiring special attention

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

ZEIRIFEIR
c | TR  BREETRARORET - AFESHEN RESESHAN

Bk o
A

c L BTBIEASERNZE  EAREHT BYE « FEVPRFREZXENRT TE%E

s -

SEER | 2 ATHLREANSOASES - SUNERTHREGT - TE - RERLEE - R
BRI EE L - _—

3. RTMHIEASBENRE  {IFRFERLREDVEHEDP - ERECFIEREIBH NI -
4. BTBIEASERNSE - FORERPEFRICFEREIDRISNHRN -

5. SEADHIRIED » IEMEENEGE - RTMLEFRINGE  TRPEBHIRICTFRETNEHR -
6. RTMIEASBRORE  REARDBIROFRUER - RIBTFBRREF -

7. RTRLLRANEIERAS B - REEDEE - S—EREER -

8. ERAGREYE » HEEIENRES - ATHLESINEDERASEY - WEBTE
TRCRARIR -

9. HTHILMABER - HTRIFENRNIRE - ERRSEEDH -
10. BTPLLABHRRESEY - HAIEBERE @ SRR ERHM o

(EH%EINATEERRR )

J - —
A ;I B | ATHLRRERAMERL - EHAMTRE -

o MAMERLELIN Z a1 - BRI FE -

o BERSEIE P RIFMIRL - Fm -

s FRIABERERTIEMR °

o B8 IARIRE KRB E /M EE -

s BEMAETRER > BENTEER -

o EOMEEE A ER  WETFRMEAERS AR - FEETEILEINR EE-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

E LLI(H8800-7P)

FOR SAFE OPERATION

A 1. To avoid electrical shock hazards, neither open the cover of the electrical box for the
DANGER motor nor touch the components mounted inside the electrical box.
Q 1. To avoid personal injury, never operate the machine with any of the motor cover,
finger guard or safety devices removed.
CAUTION

2. To prevent possible personal injuries caused by being caught in the machine, keep
your fingers, head and clothes away from the handwheel while the machine is
operation. In addition, place nothing around them.

3. To avoid personal injury, never put your hand under the needle when you turn “ON”
the power switch or operate the machine.

4. To avoid personal injury, never put your fingers into the thread take-up cover while
the machine is in operation.

5. The hook rotates at a high speed while the machine is in operation. To prevent possible
injury to hands, be sure to keep your hands away from the vicinity of the hook during
operation. In addition, be sure to turn OFF the power to the machine when replacing
the bobbin.

6. To avoid possible personal injuries, be careful not to allow your fingers in the machine
when tilting/raising the machine head.

7. To avoid possible accidents because of abrupt start of the machine, turn OFF the
power to the machine when tilting the machine head.

8. If your machine is equipped with a servo-motor, the motor does not produce noise
while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be sure to turn OFF the power to the machine.

9. To avoid electrical shock hazards, never operate the sewing machine with the ground
wire for the power supply removed.

10. To prevent possible accidents because of electric shock or damaged electrical
component(s), turn OFF the power switch in prior to the connection/disconnection of
the power plug.

(BEFORE OPERATION )

CAUTION :
To avoid malfunction and damage of the machine, confirm the following.

« Before you put the machine into operation for the first time after the set-up, clean it thoroughly.

* Remove all dust gathering during transportation and oil it well.

Confirm that the power plug has been properly connected to the power supply.

« Never use the machine in the state where the voltage type is different from the designated one.

The direction of rotation of the sewing machine Is counterclockwise as observed from the handwheel side.

Be careful not to rotate it in reverse direction.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)
H &

& HFH%HEH

LR — e P1
2LEBHIMINESR — — — — ———— P1
SRR EEENAE — P2
LBEBBRRE —————————— e ————————— P2
5 pnEEE - ————— - - — — —— — — P3
6.l — - ————————————— ———— P3
7. HRERTHE (B AR - ————————— — — — — P4
BMEIESE —— P5
9LHBOKZHERE @ ————m—————————————— P6
10. EPFERMAT ————— P6
11 BEAMAT ———————————————— ——— — —— P6
12.MRABRHRE ——— —— ———————— e — — P6
13. RS mENRAE —— P7
14 FBMERHTE — — — — — — — — P7
15 BBI® — P8
16. PRl —— — — — — — ———————— — P8
17. higE kB — - — P9
18, ST BUERIIIER — ——————————— P9
19. EHFHEE ————————— ———————— ——— — P10
20 ERFHMESN ——— P10
ol EAMBLIA —— e — — P11
W EEIHAY — —— — — — — P12
23 BERBAHFITE ——— e P12
o4, EWHOAE — — P13
W BRI —— = ——— P13
6. BBEFEFEYE - ———— P14
PUOE -7 7 U —— P15
® ZHFH

LER e A8 — — —— —— — —— — —  ———— — — — — P18-P21
9. b o BRAEEMF — — — —— — — ——— P22-P23
3. 4HFF - Rih - FEERYE ——— —— ——— —— —— — P24-P25
LB — — — - — P26-P27
BRI — — — — —— P28-P31
6. HBIIAEY ——————————— ——— ————— — — P32-P35
T.EEMEERE - — — — — ——— — P36-P37
BB — — —— - ———— P36-P37
. EWY — - - — P38-P39
10 MBS — — — —— — — P38-P39
1 s - - — — = — P40-P41
12, BB — — — — e P42-P43
13, WA — — — P44-P45
14, E — P44-P45

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

CONTENTS
@ INSTRUCTION MANUAL
1. SPECIFICATIONS .....covcuvuenence cerruerase iR et s R R eSS AR R AR R R R bR e R b aa e Rt snte 1
2, INSTALLATION ..cocvereerrrierereassenssssnesssenssonsseonsssssasssssssassesssssssssasessssssssssssossssssansnsssessessssssonssasssensnnnsennssssassennsne 1
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ....cicciitnctmiieiemciiirnecrersitssesseesersessnssessnssossnssssnnssssssansassone 2
4. INSTALLING THE THREAD STAND ....ociteeiitiuirierernceseensarssnrsseessrasssesssasssssssnssosssssssssssssssanssosnnssssssssssssnsessen 2
B, LUB RICATE .....ccootetiieuceensrsressrarersasrsssassasssssssessassessasssssssssasnsssss sessusssssnssssssssanssssnsssssnntessensnssernnsoesesssarsssssesss 3
6. LUBRICATION ...coieiieceannrenirsceuestsersssracessssssnsasssssssssessnssesssssssessssssssasesessssssasssssssssssssnsassssasssssessnsssnersnssenssnnnss 3
7. ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK .....ccconuvicireerrnrreneenreencreenneesseneecens 4
B. ATTACHING THE NEEDLE .....ccvvttetmrcerennieeioncestuerssiraconsansestessssrmesranmsernesessmssrarssssnssersansennsssssesssnsseraessnssssnans 5
9. SETTING THE BOBBIN INTO THE BOBBIN CASE ... cciciireeiecieereeasesnessesesssancossnnsesnsnsessassessannanss 6
10. ADJUSTING THE STITCH LENGTH ..... eeerserensosannes cenbeucesRetsaEeoEeRR ataranLae s N aabaan e aa YL E e ntEnaesestenrsrannnrnnns 6
11. PRESSER FOOT PRESSURE ...ccottuiiitreeiisrresessevessseenssssesseressssssssserssssssassansarssssssssnsssssesansoss sassssassasessssssse 6
12, HAND LIFTER .ciicvrvrcerreneurnsressosseensseseessessaesssnssssanssasansssssssasssssosssansesssessnsssssossssssssanassessssssanssssssnnssesaessssnnnanen 6
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR oeiieeeceereinrneiianinneseasisesnasensnstasnsennnsensneesnssare 7
14. THREADING THE MACHINE HEAD ... reerteceiiivernieeressncsssesreressmsensensssnsssssssssssssssossassssnresssnnasssnsonne 7
15. THREAD TENSION ......c.... eeeeveterereeereat rararEeaennaaR as e eaetasenae o an iy oNas e RN et r R tatertretnntansannn 8
16. THREAD TAKE-UP SPRING ...ciceceueciierureunccrrseerenrrsrssiestmmerssssersnnsssstsressssesssssssssessssssressnssssssssessassresssessensnne 8
17. ADJUSTING THE THREAD TAKE-UP STROKE ......cccorttmiinirrenransensisesssesnserarersssssessssenssesssserssessessessesessanns 9
18. NEEDLE-TO-HOOK RELATIONSHIP .....oitiiitreicricreenietanieetensierenseeeiresesrerescssissasasssssssessssssssssssssnsesssssnnsssnne 9
19. HEIGHT OF THE FEED DOG ....ccoieeuciiirerreruererirmesrmsenssesermserermssssssansssnssensssssssssasssisessssssnssssssssssessasssessnnssers 10
20. TILT OF THE FEED DOG.... CevessessssesstrereansrsteannrraLthnerahreaaobean, beN e asnhe s aanabeers s et nnt s ennestnaraenns 10
21. ADJUSTING THE FEED TIMING ........cccotnircemrsercirassosossssssssssssascasensersssnassnnssasssnsesssossssesansasnsssnsnsssnasseassssss 11
22. ADJUSTING THE COUNTER KNIFE ...ccocveiaririiirnnneraenirininiiinensiemmmnicninie s siine e asaerassarsessesmssnsesneese 12
23. PEDAL PRESSURE AND PEDAL STROKE ....cccccrrieruereererrenrererssessemniesisratsssassosssnssrsssesnssenssssssssssansassasses 12
24. ADJUSTMENT OF THE PEDAL ..o ericrertemeiceiteciemeacainenastorensassesssennssessisionssesssesnmnsssssnnssssssansssessressanensns 13
25. PEDAL OPERATION.....cccceveterieeressrvermanressarsmssssssossserasssssssstsensasssessantassssssasssssssnressnsssesssnsnsersnnsssssssssnnennss 13
26. ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM........c.covririrrrrnrrree e e vneeeeens 14
27. WIPER ..ovvvieeecveerrncrecinessnncsosnnse veaereeresesusresnrensanen . e ececnarecnnsesesnrensnnserssanassesstonsensnansstsnsasantnsans 15
&€ PARTS BOOK
1.MACHINE FRAME&MISCELLANEOUS COVER GOMPONENTS ....cccvsncmmmrirsmsnsssissssssssssnisens 18-21
2.MAIN SHAFT&THREAD-UP LEVER COMPONENTS .....cccevmotermmvrriinsssnsssssamsassssssessssssessssssannns 29-23
3.NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS.........cccccoviverervnen 24-95
4.HAND LIFTER COMPONENTS.......ccceirerrtessunsssssennssamsissssssssssssassessssssbassassssssssssssssssssssasissoss 26-27
5.FEED MECHANISM COMPONENT S....cciitreuccereesnriereresssassmsressranssrssnsessssssssssssssassasssssrsssssssssansssessns 28-31
6. THREAD TRIMMER COMPONENTS ... cctttimmtrsctesesetmreseessereessessrssssssseresssssrsassssssssssssssnsssesennnsenscasss 32-35
7.AUTOMATIC REVERSE FEED SOMPONENTS itttteittmrerteerearerietressansesssestrsassassassensasssnsssssrsessesees 36-37
8.WIPER COMPONENTS ......coccvernrrnnenes OO 36-37
9.0IL LUBLICATION COMPONENTS .ot itreiiieneriniersscsrenesstsnreeseassssmensseressssssosessssranssesssarassssansressnsse 38-39
10.0IL RESERVOIR COMPONENTS .cimmmimmcmrmismnsssmsiemsssssessssssssesssss sassssssssssssssassasssssssssssnns 38-39
T1.CONTROL COMPONENTS oot ceetcrmnarerterieeercsismstrensetssssetonsssantosnaseransrossssnsessssstsssessssssonsssnsnssssnasss 40~-41
12.CONTROL SETTING COMPONENTS .cccciirrcrcrrnmncatnnrrrenssrersriesssnsssnsssasessernssssssssressssssssessasseess 42-43
13. THREAD STAND COMPONENTS ....cccoovurmtnmnrnssesassnennes coereene e sres e s e 44-45
14 . ACCESSORIES ..ovocceriernresesssssssssoresnsssssssssrsssrsssssssnssssssisssssssssssssasassenmmessssarnsnssssasssannannssssssssannasensress 44-45
Vi

Downloaded from www.Manualslib.com manuals search engine

= 1L (H8800-7P)


http://www.manualslib.com/

1. 348 / SPECIFICATIONS

H8800-7P
3k —feAnkl - @R RN
Fr 0l %% 5,000 rpm
BASHRE 4 mm
et DB X 1 #9~ #I8
BREE (BERA) 10mm (#R¥E) 13mm (FK)
AR (Ed=Fiii
H8800-7P
Application General fabrics, light-weight and medium-weight materials
Sewing speed Max. 5,000 om
Max. Stitch length 4 mm
Needle DB x 1#9to #18
Presser foot lift 10 mm (standard) 13 mm (Max.)
Lubricating oil White Oil 0
Noise Workplace-related noise at sewing speed
n = 4,500 min’' : Lea S 83 dB(A)
Noise measurement according to DIN 45635-48-A-1.

2. BEXNHANREE / INSTALLATION

(1 ([l
o (3]
0 0

(1) EBNRE

1) EEEXIREEANALE -
2) FAESTOEFTRIOMEESEBEI BOSTER AN E R » FAETOEE SO M2RAIET B

EOSTIFEE » AR EEMOKRLEE -
3) BEEOKNEBRENTILL  HEAREBEXE® - EHEEKIINANKERROL -

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

(1) Installing the under cover

1) The oil pan should rest on the four corners of the machine table groove.

2) Fix two rubber seats @ on side @ (operator's side) using nails @ as illustrated above. Fix two cushion seats
© on side O (hinged side) using a rubber-based adhesive. Then place oil pan @ on the fixed seats.

3) Fit hinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @
before placing the machine head on cushions @ on the four corners.

3. BREEESENTEE / ADJUSTING THE HEIGHT OF THE KNEE LIFTER

EE
BT RS S BT - NI o
WARNING :

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) PEBHRA SRR 10 mm o
2) FEBERERORAOT LB ENSERAREE 3 mm e (ANFEASImm ° )
3) ERREE 10 mm U LR » FEESHBONENRTRIIRE TR THREIENGO -

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.

2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw @. (Max. 9 mm for A type)

3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar
@ in its lowest position does not hit presser foot @ .

4. IR ERIRE/INSTALLING THE THREAD STAND

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

5. hN;AiEhE / LIPIN

EFE
B pr————
RNING

WA :
A Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) BRI THGETHO LAY/ NRETE, A48 BN
PRARIEATEH @ RO/ VLN o

2) FESEIR TSRS A EN T HTIEEH O L1/
9257 ASEIBEEIERME FTIERAT @ B/ NFLN .

1) Full pore of the thread take-up crank shaft @ with lipin before

disassembly small screw of the thread take-up crank shaft @ .
2) Disassembly small screw before Disassembly the needle rod

holder ASM , then full pore of the needie bar connection ASM

6. H;&/ LUBRICATION @ with lipin .
ER
A TRALEENNEIEMNER » g5 iRERIET -
WARNING :
Turn off the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

BRI
1) =EE B EE Q@ « —EINE HIGH
ROWE -
2) RS MERAE LOW EROLIU T » HEX
FFEHHE o

3) IHEEEROK - MRBEIERE - AL
BRMEOET M -
4) HEBIBMEZ D » BMBHS D KE -

»
i
&
3
g
2
i
i
=
%
b
&
B
2
]
&
£
Bt
o
&
Rt
o}
&
e
o
s
4
=
g
g
3
3
y
I
i

Information on lubrication
1) Fill oil pan @ with Machine Oil up to HIGH mark @.
2) When the oil level lowers below LOW mark @, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window

@ if the lubrication is adequate.
4) Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.

When you first operate your machine after setup or after an extended period of disuse,
@ run your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break- |

in.

\ ————— s e e o e O o ey AT e R S S Sms G e —— ——-———————/

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

7. R REsEHE (5F) RER/
ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

EE
BHRMUSEEE - ATHLEASER  BERER  BNUEIWER -
WARNING :
Be extremely careful about the operation of the machine since the amount of oil has to be checked by
turning the hook at a high speed.
O BE (W) WAEAK @ HWE (3) WiLLE
Amount of oil (oil splashes) confirmation paper Position to confirm the amount of oil (oil splashes)
| P
E o =
E - q
& © s
70 mm
RAEECE I FAAR TR R aE
_ Oil splashes Closely fit the paper
confirmation paper against the wall
surface of the bed.

* EITTI2) AUMERR > FHTHEIR AREXSEEFHRTEREIEL -

1) R EETINEEENTER - (BENFER)

2) WE (BF) BREARERIEHENKETEES -

3) ¥EEERR IS Ay A E1E HIGH F1 LOW R9#EE .2 /A o

4) FBERWHE (BF) FIRENRMASHE - (BEEER)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution
not to allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermittent operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in

operation.
3) Confirm the height of the oil surface in the oil reservoir is within the range between “HIGH" and “LOW".

4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a
watch.)

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

o SHE (GHiEF) @S 4Ei¥ / Sample showing the appropriate amount of oil

MRS M RA0H / Splashes of oil from the hook
Z

beemmem e e

1 mm
oo - 0

(He800.7P: 1 mm )

|

MEIEY (/)
Appropriate amount of oil (small)

#EAETR R AU / Splashes of oil from the hook
e

R

mm

(H8800.7P: 3mm )

HEEY (KX)

Appropriate amount of oil (large)

1)

1)

2)

hEtsM= (BF) WEE / Adjusting the am

1)

2)

1)

2)

EREFHRERRNTETEMYERE - BFET
EIR A MRS ©

(BB - FERFIEE (B3 - HBR%
W SRR o)
WE (WEF) ERER 3K (3R) HmEILL -

The amount of oil shown in the samples on the left
should be finely adjusted in accordance with
sewing processes. Be careful not to excessively
increase/decrease the amount of oil in the hook.
(if the amount of oil is too small, the hook will be
seized (the hook will be hot). If the amount of oil is
too much, the sewing product may be stained with
oil.)

Adjust the amount of oil in the hook so that the oil
amount (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper).

ount of oil (oil spots) in the hook

O AT R R AR 4 L A B R AR ¢+ 7
frE (@)5E) mEh - mE (BF) 8% @«
=7 E (OFE) wE) - Wi () 8D -
R R R AR B B B - REE I 30 Bl
EGRETHE (BF) HIRER -

Turning the oil amount adjustment screw attached
on the hook driving shaft front bushing in the “+”
direction (in direction @) will increase the amount
of oil (oil spots) in the hook, or in the “~” direction
(in direction ® ) will decrease it.

After the amount of oil in the hook has been
properly adjusted with the oil amount adjustment
screw, make the sewing machine run idle for
approximately 30 seconds to check the amount of
oil in the hook.

8. #2tAIRE / ATTACHING THE NEEDLE

EE
WARNING :

A

sewing machine.

RTBLERIORINERNER » B XERIRRIET -

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

t

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

9. RILDMIREEF5 %/ SETTING THE BOBBIN INTO THE BOBBIN CASE

Downloaded from www.Manualslib.com manuals search engine

ERFREENFHEOO > RENZEOHE
B RBIRIITHE T AR TIOQR K -
PLEHO « B LR SNy A #E) o
Pass the thread through thread slit @, and pull
the thread in direction @ .

By so doing, the thread will pass under the tension
spring and come out from notch @ .

Check that the bobbin rotates in the direction of
the arrow when thread @ is pulled.


http://www.manualslib.com/

13. ERIIESENI2E / ADJUSTING THE HEIGHT OF THE PRESSER BAR

xR
;‘b?nﬁjﬁéﬂmmjﬁmmim I R -
N

WARNING :
A Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) ST RERIRE B R SR A R - SRR IR

@g\\z BESEERH4ORTHE -

O P 2) FRE  FRETEHO
1) Loosen setscrew @, and adjust the presser bar
height or the angle of the presser foot.

2) After adjustment, securely tighten the setscrew @

14. HERMBE R 7% / THREADING THE MACHINE HEAD

R
I J TBALEE S SRR 1B X IR IR T o

WARNING :
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

15. ¥R NE%/ THREAD TENSION

(1) ERRHNEE

1) AN FIMEE—RE NS0 - e
BIEH Bt LS R R T o
2) FEGHS S - BIEESE -
3);?0%ﬁ@ﬁﬁ%:ﬁﬁﬁﬁﬁ®'iﬁﬁt
% o

4) FEONF EME) - B LRRNRE -

(2) BREIHNFE
1) FAGN N MBS RO - BRI R -
2) AT FIRSEIEE N + AIERE R -

(1) Adjusting the needle thread tension

1) As you turn thread tension No. 1 nut @ clockwise (in direction @), the thread remaining on the needle after
thread trimming will be shorter.

2) As you tum nut @ counterclockwise (in direction @ ), the thread length will be longer.

3) As you tumn thread tension No. 2 nut @ clockwise (in direction @), the needle thread tension will be

increased.
4) As you tum nut @ counterclockwise (in direction @ ), the needle thread tension will be decreased.

(2) Adjusting the bobbin thread tension

1) As you turn tension adjust screw @ clockwise (in direction @), the bobbin thread tension will be

increased.
2) As you turn screw @ counterclockwise (in direction @ ), the bobbin thread tension will be decreased.

16. HE4R:8E%/ THREAD TAKE-UP SPRING

(1) PR BOITESEE

1) BRERIENETRHO

2) MAEQNSENEREIFO - ATRESK -
3) MAEOWHEEE), MTERS/) -

(2) PR FHONE AR

1) HREERHO  HTHRIRO -
) R IR IR E RO T R

3) AMEQNTT FIEEIRIEIRORIE 8
) FEORITTEWEIR BB -

(1) Changing the stroke of thread take-up

spring @

1) Loosen setscrew @ .

2) As you turn tension post @ clockwise (in direction
0). the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
), the stroke will be decreased.

(2) Changing the pressure of thread take-up

spring @

1) Loosen setscrew @, and remove thread tension
(asm.) ©.

2) Loosen setscrew © .

3) As you turn tension post @ clockwise (in direction
@), the pressure will be increased.

4) As you turn the post @ counterclockwise (in
direction @ ), the pressure will be decreased.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

17. PSISHL SR ERVEE / ADJUSTING THE THREAD TAKE-UP STROKE

xS
H TRELE ESMRE RS AAO R + 183 L AT o

WARNING :
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

1) BEEEE . BEONHRBERERREO 8
REES o

2) HBELHER - mHEONS ABBRERRO - A
iR EE D o

3) HBAROMLLISOH SRR LB RN
E o

1) When sewing heavy-weight materials, move thread
guide @ to the left (in direction @) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @ to the right (in direction @) to decrease
the length of thread pulled out by the thread take-
up.

3) Normally, thread guide @ is positioned in a way that
marker line @ is aligned with the center of the screw.

18. e EIREHEAIEAR / NEEDLE-TO-HOOK RELATIONSHIP

e
KTHLRABMERABEY - BRREE © BZHERRELWEREET -

WARNING :
A To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) FERAT 75 RRE AT Ak -
1) WEHRE - ESHAMEIRTE - REIEHREHE
EEEERHO -

CREHHEEE)

2) (DB &)
HEHRONZFON EH B TEMONTH
REFERUHFEE R RO -

(DA #H)

e RONX RO IR TEMON TH

RBEB R EY B RR#0 -
CGREEHBOMNRERIE)

3) (D8 &)

155 3 RIE B iR - BB RGEH 5O
LENFRE » B4 OHEHE TERON

Tl o
(DA B15)
82 3 IRIEAE RS - MBI ESHPO
LRI - BHROHEHI TEMON
o o
4) FEHRIET » BIER RO B ON .0 - RS S IMRER A0.04~0.1 mm (KF) -
REFRh -
L S \
|QED RIGASE/AES » BIRATERSS o AOBKIEARVRE - MBKSE - |
N e e e e o e e e e e e e e o — ——— —— —— ——— " — — ——— 7

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

(1) Adjust the timing between the needle and the hook as follows :

1) Tum the handwheel to bright the needle bar down to the lowest point of its stroke, and loosen setscrew @ .

(Adjusting the needle bar height)

2) (ForaDB needle) Align marker line @ on needie bar @ with the bottom end of needle bar lower bushing @ |,
then tighten setscrew @ .

(For a DA needle) Align marker line ® on needle bar @ with the bottom end of needle bar lower bushing @ |
then tighten setscrew @ .

(Adjusting position of the hook © )

3) (ForaDB needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar @ with the bottom end of needle bar lower bushing © .

(For a DA needle) Loosen the three hook setscrews, turn the handwheei and align marker line ® on
ascending needle bar @ with the bottom end of needle bar lower bushing @ .

4) After making the adjustments mentioned in the above steps, align hook blade point @ with the center of needle @.
Provide a clearance of 0.04 mm to 0.1 mm (reference value) between the needle and the hook, then securely
tighten setscrews in the hook.

T if the clearance between the blade point of hook and the needle is smaller than the specified\

| value, the blade point of hook will be damaged. If the clearance is larger, stitch skipping will |
result.

7/

19. XS E / HEIGHT OF THE FEED DOG

=
A THLIERIMOENEMNER » 1FXITRIRRIET -

WARNING :
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

AR SR A O A B
© #52 L TRAE YO R EE4O -
@ LTFBBY A B EITHE -

H8800-7P ® BFREEE4O -

0.8-0.9 mm r.—— -—: ————————————— \

=a NN I Z | B RERHEENE B RENEhER e |
/AFrEET -

[ p—

To adjust the height of the feed dog :
if the clamping pressure is insufficient,d (O Loosen screw @ of crank @.

the motion of the forked portion | @ Move the feed bar up or down to make adjustment.
W/ becomes heavy. Py ® Securely tighten screw @ .
20. XHmFN4ER/ TILT OF THE FEED DOG
EE
S TRALE IR 2R B » 16 >cim B R QAT -
WARNING :
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) BN (KF) ERREMAEBHNZBOMRSA
& RO — B AL R -
(H8800 -7P MR B AR EHOK 2 90 BAFER
FEEEHRAE - )

2) AT LAMEE  MEEEEA TR o BiER
ek  BRATIRA R E M - AREBIREE
73 1EE 90 BE -

3) BTRVHENRR - MATT R FER

O #iL /Front up © % / Standard (%Hiaf_{?;?(fzg ;ﬁ;;@ 5 o)

O #iT /Frontdown © ##/ Throat plate

-10 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

r
E B .

I\i[/ RN TEHT2®  BHENERSE2  SEEE - I
NS e e e e 7
1) The standard tilt (horizontal) of the feed dog is obtained when marker dot @ on the feed bar shaft is
aligned with marker dot @ on feed rocker @ . (H8800-7P, the marker dot ® inclines forward the

feed rocker shaft by 90°, as standard).
2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 80° in the direction of the arrow, using a screwdriver.
3) Tottilt the feed dog with its front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for H8800 -7P.)
r ———————— TN SN . G WNED LD SRR WS S — — SS— CEND R AN GG M N MG S S—— MO G — — — —— \
Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, it is
necessary to check the height after tilt adjustment. l

21. EHEAIAVEEET/ ADJUSTING THE FEED TIMING

EE
ATBIERARMEMAS EH » FXERE BIADIEREZFILEREET -

WARNING :
To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

1) EREAROCHRONETEHO - © » HIFH

s T HBR R ETEA A EEH R OO - RBER
Standard feed timing & SEHREA o
e | 2) RERTAR BT SR TER AL
o E SR L LR HESHR FRIGE -
au—— 3) ﬁ—?‘—%fﬁ*\ﬁuulﬁﬂﬁﬁﬂﬂﬁf ' FEEETES A%
Advanced feed timing BhiEA RO o o
4) BT RIFNRETIEEAAR o mMEES A
H BhfR /MR o
\ B
’ ; ~. T = Y
IXTHRHE ; = o
Delayed feed timing I @ BRTRIAA® 2 RS '

i S ———— »

1) Loosen screws @ and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) Forthe standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric cam

in the direction of the arrow.
4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric cam in the

opposite direction from the arrow.
[ e e e e e e e e e —— N
| €$ Be careful not to move the feed eccentric cam too far,or else needle breakage may resuit.

\——— ——————————————— D s oS o e G T B T R S O e o G e

-11 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

22. E|E7]#113% / ADJUSTING THE COUNTER KNIFE

xR
WARNING :

sewing machine.

RTRLEBINEERN TR » 15 X 7 B iFRET -

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

O BB

O ®tPid

O #RH : 4.0mm (H8800-7P : 4.5mm)
© Moving knife

® Center of needle

© Standard : 4.0mm (H8800-7P : 4.5mm)

YI7ITREE - R ENEOM RHREZ IO - 4

B IEREM 48 4F -

1) BEETTHEEMERECENEON B
By VIR REHREERE -

2) MEOHABBYIREBE -

r—a~- ~— T T —-— N
I @ B TR Sk - |
NS e e 7

When the knife sharpness has deteriorated, resharpen
counter knife @ as illustrated in ®, and properly
reinstall it.

1) If the mounting position of the counter knife is moved
in direction @ from the standard mounting position,
the thread length after thread trimming will be
increased accordingly.

2) If the mounting position is moved in direction ©,
the thread length will be decreased accordingly.

S catltion When re-sharpening the knife\
I : |
| blade, extra special care must be

N taken on the handling of the knife. )

23. B4R £ 1 #1732 / PEDAL PRESSURE AND PEDAL STROKE

E
WARNING :

sewing machine.

RTPILZ IO ERMNEE + 1§ R IRERET -

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

Downloaded from www.Manualslib.com manuals search engine

(1) BEIRERGEE A%
1) SRAIPREHE O LIRS -
2) EREHEIARN % - BB o
3) LT %BE -
(2) BREIR DR
1) FIRRESREE /T AR @ LU -
2) BESHRAAIE B A -
3) SRR /1% ) -
(3) BHRETENRE
1) EEEROFILNNTEL &TESA -

-12-


http://www.manualslib.com/

(1) Adjusting the pressure required to depress the front part of the pedal
1) This pressure can be changed by changing the mounting position of pedaling pressure adjust

spring @ .

2) The pressure decreases when you hook the spring on the left side.
3) The pressure increases when you hook the spring on the right side.

(2) Adjusting the pressure required to depress the back part of the pedal
1) This pressure can be adjusted using regulator screw @ .
2) The pressure increases as you turn the regulator screw in.
3) The pressure decreases as you turn the screw out.

(3) Adjusting the pedal stroke

1) The pedal stroke increases when you insert connecting rod @ into the right hole.

24, ERaYREE/ ADJUSTMENT OF THE PEDAL

R
WARNING :

sewing machine.

RTHILESVEEEMNER « BB REET -

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

Downloaded from www.Manualslib.com manuals search engine

(1) ERIENREK

1) MFERS ABERIRAGRO - SEEiRkigE0mn
EEROZ—HE -

(2) BEIRAYAEE

1) FRETEEARAR RN R LLE B o SR R

-3
2) FRAMZHO - LA AEESOETRE -

(1) Installing the connecting rod

1) Move pedal @ to the right or left as illustrated by
the arrow so that motor control lever @ and
connecting rod @ are straightened.

(2) Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @, and adjust the length of
connecting rod @ .

(1) BEIRIR 4 BPEFIEITIRIE o

1) FIRTEERER A IEEENG -

2) ERAAEREARAEAS AR -
({82 + BARARRE % E BHEILERT - BIBAS R
TR )

3) ERRR B E R E AR LRI B
IRELEO . (MEt IR TELEVE)

4) FIAEEREAR A AR B O o

¥ (HFEERNRARER  £FLNIIRZ
0 1 S BARD o M I EREE IR 24
RABFO » % ANRBIRATIREE

-13 -


http://www.manualslib.com/

(1) The pedal is operated in the following four steps :
1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @

2) The machine runs at high sewing speed when you further depress the front part of the pedal. @
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it

completes reverse feed stitching.)

3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @
4) The machine trims threads when vou fully depress the back part of the pedal. @

« If vour machine is provided with the Auto-lifter an addition step is given between the machine stop and
thread trimming step. The presser foot goes up when you lightly depress the back part of the pedal
@, and if you further depress the back par, the thread trimmer is actuated.

26. MEERFENRIEE/

ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

Downloaded from www.Manualslib.com manuals search engine

(1) EAGE

1) BRI - AT R - TS -
2) HTHRRES  RILUBITHISE o

3) WRBHER - RIVALEEIEIES ©

:I=== A TR E S OB E A -
! B | mrearmns.

(2) FRHSIRARRE

1) EEHRESON RS R RS ENLE -
2) HEREHO - LTRBMAILIRSEE -

(1) How to operate

1) The moment switch lever @ is pressed, the machine
performs reverse feed stitching.

2) The machine performs reverse feed stitching as long as
the switch lever is held pressed.

3) The machine resumes nomal feed stitching the moment
the switch lever is released.

WARNING :

Turn OFF the power before starting the
work so as to prevent accidents caused
by abrupt start of the sewing machine.

(2) Height of the switch lever

1) Adjust the height of switch lever @ so that it can be
easily operated.

2) Loosen screw @, move the switch lever up or down to
adjust its height.

-14 -



http://www.manualslib.com/

27. 1% #4318/ WIPER

=
WARNING :

sewing machine.

% TBiLEESMGE SRR » 18 515 i IREIET -

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

Downloaded from www.Manualslib.com manuals search engine

() BN E

AREAR O AR AR O BB 1 T 51 5 i TR o

1) AR RROERGE AR ERE TR -
BT B T SRSt PO Y FEREAEEE Imm ©

(1) Positioning the wiper

Adjust the position of the wiper according to the

thickness of the material sewn.

The adjustment procedure is as follows :

1) Adjust the distance between the flat part of the wiper
and the center of the needle to 1 mm.
Tighten wiper adjust screw @ so that the wiper is
pressed and fixed by wiper collar @ .

2) TERBRRE R IBRRHANO -

2) When the wiper is unnecessary, turn wiper switch
© OFF.

-15-


http://www.manualslib.com/

Downloaded from www.Manualslib.com manuals search engine

-16 -


http://www.manualslib.com/

% % F M

PARTS BOOK

1. BEDPEEELSHRRTFIBE T H S
“#01” — H8800-7P, Miifi= HEIFiEtk,
“#02” - H8800-7P2, ik — HEIFAEH.
B vE P R bR ER 43 A8 H F 4

There is mark in the note as the following the spare parts
that machine model use.

“#01”...... For H8800-7P,High-speed,Lockstitch sewing
machine with an automatic thread trimmer and
reverse,wiper.

“#02”...... For H8800-7P2,High-speed,Lockstitch sewing
machine with an automatic thread trimmer and
reverse.

The note inside didn't mark as the in general use spare
parts.

2. EBETWOER, BEARFR, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

17 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

1487 « SRR A

MACHINE FRAME&MISCELLANEQOUS COVER COMPONENTS

-18 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

1LHL5E  Shdeiff

F5 # 5 % ® Description ¥ B &
Ref. NO. Part NO. Qty Note
1 102.01-01-P ) Face plate 1
2 102.01-02-P i) Face plate agsket 1
3 02-608440421-1 By i R R AT Screw 1/8x44 L=4 1
4 102.01-04 HR BT E4  |Arm oil shifld asm. 1
5 102.01-05 PRRIEFTHIIRFLE  [Rubber plug 3
6 102.01-06 B AT B AR L2 Rubber plug 1
7 102.01-07 UK 55 Thread guide rod 1
8 02-412280923-1 J& B AR AR ET Screw 3/16x28 L=9 7
9 102.01-09 FLRIR Cord holder 1
10 {102.01-10 J& B R Side plate 1
1 102.01-11 JaERE Gasket 1
12 [101.01-12 A A A Face plate 1
13 101.01-13 RN Safety label 1
14 [02-412281423-1 J& B AR AR4ET Screw 3/16x28 L=14 3
15 102.01-15-P 1R Machine cover 1
16 102.01-16 R R ALE Rubber plug 1
17 [02-512281821-1 BI42 PR K EUR4T  [Screw 3/16x28 L=18 1
18 |102.01-18 {542 R 1% Reverse feed lever stopper 1
19 [102.01-19 THELE Rubber plug 1
20 [102.01-20 SRERE Magnet cord rubber 1
21 101.01-21 LR LB A Thread tension asm. ]
22 101.01-22 LR Je LR URET Thread tension post 1
23 101.01-23 TR &R Thread tension guide 1
24 101.01-24 U357 Thread tension disk 2
25 [101.01-25 INREZE Thread tension spring 1
26 101.01-26 IR IR B Thread tension nut 1
27 [02-412280623-1 IR BRAIRET  |Screw 3/16%28 L=6 1
28 102.01-28 BhRATR v & Thread take-up lever cover 1
29 102-412280623-1 PELRAT I ZERET  [Screw 3/16x28 L=6 1
30  [102.01-30 R Arm thread guide Right 1
31 02-611400621-1 R ERET Screw 11/64x40 L=6 1
32 101.01-32 S £ %8 41 14 Thread tension asm. 1
33 101.01-33 R UR B Tension nut 1
34 101.01-34 KR HIBH IR Rotating stopper 1
35  [101.01-35 KEE Tension spring 1
36  (101.01-36 KRR Thread tension disk presser 1
37 101.01-37 03571 Thread tension disk 2
38  [101.01-38 JELRARET Tension post 1
39 101.01-39 Phik & Take-up spring 1
40 101.01-40 BhLR AT R Tension post socket 1
41  102-909400421-1 Je LR UR4T B EURET  (Screw 9/64x40 L=5.5 ]
42 [02-815280711-1 I £k 2B UR4T Screw 15/64x28 L=7 1
43 [101.01-43 FALRET Tension releasing ]
44  [102.01-44 EHIR Throat plate 1
45  [02-211400621-1 EH IR BRET Screw 11/64x40 L=6 1
46  |02-211400623-1 EFBRIRET Screw 11/64x40 L=6 1

Downloaded from www.Manualslib.com manuals search engine

-19-



http://www.manualslib.com/

1R « MR
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

-20-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

1LAL5E « SR
75 # 5 % ® Description BOR|\&E
Ref. NO. Part NO. Qty Note
47 101.01-47 e R4 Arm thread guide Left 1
48  02-611400621-1 Lo LR EURAT Screw 11/64x40 L=6 1
49 [101.01-49 AR A iR AL Ribber plug 2
50 [02-412280923-1 HARYRET Screw 3/16x28 L=9 3
51 101.01-51 HEAR A4 Slide plate asm. 1
52 101.01-52 HEAR Slide plate 1
53 [101.01-53 HERR & Bed slide spring 1
54 102-606560221-3 HER SEUR4ET Screw 3/32x56 L=2.2 2
55 102.01-55 JEAR S AE Bed screw stud 4
56  [101.01-61 DIk Ruler stopper 1
57 102-911400611-1 ST BRARET Screw 11/64x40 L=6 2
58 101.01-63 25 e Pole 2
59  |102.01-64-P pivh=g Model plate 1
60  [102.09-32 SRR B At Bobbin base 1
61 102.09-33 SRR IRURET Screw 3
62 102.09-34 Y17] Knife 1
63  [102.09-35 SR AEIR TIRET  |Knife screw 2
64 102.09-36 e 4k 28 4 4 Thread tension asm. 1
65 102.09-36-01 K LR R T Tension nut 1
66 102.09-36-02 SR ZARET Tension post 1
67  [102.09-36-03 PRS- Tension spring 1
68 102.09-36-04 KRR Thread tension disk presser 2
69 102.09-36-05 IR Thread tension guide 1
70 [102.09-36-06 LREE CF) Tension nut 1
71 102.11-34 B LR Motor cover 1
72 [102.11-35 R L B R AT Screw 3
-21-

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

= 1L (H8800-7P)

2. LW BREEFA
MAIN SHAFT&THREAD-UP LEVER COMPONENTS

-22-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

2. bah - BhEBH
75 # 5 % i3 Description e #
Ref. NO. Part NO. Qty | Note
1 |02-815281151-1 PRER B AT 4HURET Screw 15/64x28 L=10.5 1
2 [101.02-02 PEREFT B Thread take-up crank shaft 1
3 |101.02-03 A e B PR R Roller felt 1
4 101.02-04 PR EAT Thread take-up lever 1
5 [101.02-05 BRER AT 2 LA Thread take-up lever asm. 1
6 [101.02-06 BEE AT IR 4T Bl A& Needle bearing 2
7 [101.02-07 P2k it 4 B 44 Needle bar crank 1
8 [101.02-08 £ AT EF Needle bar crank rod 1
9 [101.02-09 BhER it 1 72 B uR4T Left screw 9/64x40 L=4.8 1
10 [102.02-10 EHFT AR Counter weight asm. 1
11 |02-818281651-1 BT AT A R AT Screw 9/32x28 L=16 1
12 |02-816400611-1 B2k i 8 AR 4T Screw 1/4x40 L=6 2
13 |101.02-13 ELIRET O B Rubber ring 1
14 |02-418281651-1 BT il 47 58 AL AR4ET Screw 9/32x28 L=15.5 1
15 [102.02-15 it Counter weight 1
16 1101.02-16 ERMR O A Feed drive eccentric cam asm. 1
17 02-516401111-1 FERHR LR IRAT Screw 1/4x40 L=11 2
18 {101.02-18 ROV Feed drive eccentric cam 1
19 02-409400623-1 MR D5 B AR R AT Screw 9/64x40 L=6 2
20 |102.02-20 A& Needle bearing 1
21 {102.02-21 et FiEoy il seal 1
22 [101.02-22 6 P AT AP Snap ring ]
23 |102.02-23 s R A Thrust collar asm. 1
24 102-816400611-1 3 B AR AT Screw 1/4x40 L=6 2
25 |101.02-25 LHETRE Main shaft front bushing asm. | 1
26 [101.02-26 A oy R R Oil adjusting collar 1
27 102.02-27 LR RE Bushing,intermediate 1
28 {101.02-28 2R K Cable band 1
29 |101.02-29 CAES Rubber |
30 {101.02-30 PR EFT R ER Thread take-up crank shaft felt | 1
31  [02-815281051-1 T URET Screw 15/64x28 L=10 1
32 [102.02-34 T# Hand wheel 1
33 102.02-38 4 Main shaft 1
34 101.02-40 b Al e O 4 Oil amount adjusting pin 1
35 |101.02-41 EEmE R4 O BB [Rubberring 1
36 |101.02-42 16RO il 35 8 Thrust collar 1
37 {102.02-43 Ea R RET Screw 1
38 [102.02-44 ERZE (A) Connect block A 1
39 [102.02-45 pu by g Connect rubber A 1
40 [102.02-46 S B URET Screw 3
41  (102.02-47 L) Needle bearing plate 1
42 |102.02-48 EREE (B) Connect block B 1
43 102.02-49 HahEE (B) FlERsT Screw 3
44 102.11-36 HIKE LA Motor asm. 1
45 102.11-37 HHLR SRS Screw 4
46  [102.11-38 UL ZIRTE A Washer 4
-23-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

LLI(H8800-7P)

=
=]

3. 8HHF « Bl o T BIMA

NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

-24 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

3. FHF o B3 o THIERM:
F5 # 5 % ® Description B OR|\EE
Ref. NO. Part NO. Qty | Note

1 102.03-01 SHAT LS Cap 1
2 102.03-02 A B Needle bar bushing upper 1
3 102.03-03 EHHF Needle bar 1
4 102.03-04 E AR R A M Needle rod holder asm. 1
5 02-509400821-1  [ftHFEEAELRET Screw 9/64x40 L=7.5 3
6 102.03-06 AR IR Slide block 1
7 102.03-07 HIFTELY Needle bar thread guide 1
8 102.03-08 HIFTE Needle bar bushing,lower 1
9 02-508440521-1  [PLEHUR4T Screw 1/8x44 L=4.8 1
10 [102.03-10 i3] Needle bar thread guide 1
11 |101.03-11 HLEL Needle DBX 1 #14 1
12 [101.03-12 ik R A M Gear&pinion asm. 1
13 101.03-13 Rarig it iR Gear&pinion asm.,upper 1
14 {101.03-14 < 50 4 1 Gear asm. 1
15 |02-816400811-1  [<iki¥E4R4T Screw 1/4x40 L=8 2
16 [101.03-16 B4 bR as Pinion asm. 1
17 [02-816400811-1 [k $RUR4T Screw 1/4x40 L=8 2
18 1101.03-18 T ik A M Gear&pinion asm.,lower 1
19 ]101.03-19 BT R4 Gear asm. 1
20 02-816400811-1  [SiA$B4R4ET Screw 1/4x40 L=8 2
21 [101.03-21 Ik B eiitad Pinion asm. 1
22 |02-816400811-1  [Ariki¥B4R4T Screw 1/4x40 L=8 2
23 102.03-23 B Upright shaft 1
24 1101.03-24 TEHR Hook asm. 1
25 [102.03-25 BH FhE Upright shaft bushing ,upper 1
26 [102.03-26 BAMTHE Upright shaft bushing ,lower 1
27 102.03-27 THEME Bushing rear 1
28 [02-812280711-1  [Bih LR FERET Screw 3/16x28 L=7 1
29 1102.03-29 B =l Eilas Thrust collar asm. 1
30 [02-511400511-1 | T HhPLE4RET Screw 11/64x40 L=5 2
31 [102.03-31 THh Lower shaft 1
32 1101.03-32 Vg p dah VA Bobbin case holder 1
33 02-511401021-1  [BERRE AL EIUR4T Screw 11/64x40 L=9.5 1
34 [02-812280711-1 | FHURTHMEIRST Screw 3/16x28 L=7 1
35  ]102.03-35 TR E Lower shaft front metal 1
36 |101.03-36 Tt v R A Thrust collar asm 1
37 |02-811400411-1 [T h#4id B UR4T Screw 11/64x40 L=3.5 2
38 101.03-38 Tl R A Oil seal screw asm. 1
39 1101.03-39 T 4 PR b o Oil wick 1
40  [101.03-40 T AR R ET Oil seal scrwe 1
41 1101.03-41 2N Bobbin 1
42 |101.03-42 Bx Bobbin case 1
43 1101.03-43 BERR M Hook bobbin case asm. 1
44 1101.03-44 49 B Oil shield 1
45 [02-612281311-1  [FHUERHELRET Screw 3/16x28 L=13 i
46  [101.03-46 AR Slide block base !

Downloaded from www.Manualslib.com manuals search engine

-25-



http://www.manualslib.com/

LLI(H8800-7P)

=
=]

4. [EFF R4

HAND LIFTER COMPONENTS

- 26 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

4. EAFER4F
75 # N % ® Description 5 R &FE
Ref. NO.| Part NO. Qty Note
1 101.04-01 iy EER Hand lifter 1
2 02-509401023-1 [JEIHR F4RET Screw 9/64x40 L=10 1
3 101.04-03 FEIR T4 O BB Rubber ring 1
4 102.04-04 T B F A A Hand lifter cam asm. 1
5 102.04-05 AT Presser bar bushing lower 1
6  [02-409400821-1 |5 Mk BIUR4T Screw 9/64x40 L=8 1
7 102.04-07 AUAT ARG Link shaft 2
8 101.04-08 WREUHS T D5 B E-ring 5 3
9 101.04-09 V5 AR Presser foot asm. 1
10 [102.04-10 T HE&ER Wire holder bracket,lower 1
11 {102.04-11 ¥ I S AT IR 4T Hinge screw 1
12 |102.04-12 JEALAT Rl hL R 4T Hinge screw 1
13 {102.04-13 16 TR AT Knee lifter connecting rod 1
14 [102.04-14 16 B R AT Lifting lever link 1
15 [02-411400521-1 [T E4R B B 4847 Screw 11/64x40 L=5 1
16 |02-411400521-1 | b ER B B 4R4T Screw 11/64x40 L=5 1
17 02-515281521-1 [F AR A 14 5 FE 4R4T Screw 15/64x28 L=14.5 1
18 [102.04-18 BRI ER Wire holder 2
19 02-412280623-1 | FRAR 4 4 B B UR4T Screw 3/16x28 L=6 1
20 |102.04-20 b RELRER Wire holder bracket,upper 1
21 [04-612320400-1 (x4 BE AR R Nut 3/16x32 2
22 {101.04-22 MRS T O E-ring 5 2
23 101.04-23 VAL TR E AL 5 Tension release return spring 1
24 [102.04-24 PALR AT SR Thread release pin spring 1
25  102.04-25 KELHR Wire cable holder 1
26 [102.04-26 FA LR 4T Tension release supporting pin 1
27 [02-412280623-1 [ #4R B EUR4T Screw 3/16x28 L=6 1
28  [102.04-28 FALR THAR Thread tension release wire 1
29  102.04-29 FA LR TRAR SR S Tension release shaft 1
30 |102.04-30 W ISR £ Presser adjusting screw nut 1
31 {102.04-31 T EURET Presser spring regulator 1
32 [102.04-32 VLS Presser adjusting spring 1
33 (102.04-33 S5 Presser bar guide bracket 1
34 [101.04-35 FEFF Presser bar 1
35 [102.04-36 sl k] Presser bar thread guide 1
36 |02-816400811-1 [EAF S:42484T Screw 1/4x40 L=8 1
37 102-509400821-1 | £k 115 HUR4T Screw 9/64x40 L=8 2
38 1102.04-39 RUALAT 444 Knee lifting cross rod asm 1
39 102.04-40 78 S J R AT AT B 44 Hand lifter link 1
40 102.04-41 BT I O E-ring 5 1
41 [102.04-42 FE A BEAR Lifting lever 1
42 102.04-43 FH R HIT O 5 E-ring 5 1
43 |102.04-44 i IR AT Knee lifting cross rod 1
44 (102.04-45 VR S Presser guide bar 1

Downloaded from www.Manualslib.com manuals search engine

-27-



http://www.manualslib.com/

LLI(H8800-7P)

=
=]

5. 3% 8 4

FEED MECHANISM COMPONENTS

-28 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

= 1L (H8800-7P)

5. IE BB
s # N % 73 Description BB &
Ref. NO. Part NO. Qty Note

1 102.05-01 {BIE BHEAT Feed adjust rod 1 |[#01,#03
2 102.05-02 1Bl 1L RLE T 4 Feed regulator pin 1
3 |02-509400621-1  [FEAF4HERET Screw 9/64x40 L=6 2
4 101.05-04 boy BT Feed regulator 1
5 101.05-05 R R AE Feed regulator bushing 1
6  [02-312280721-1  [iEkHA 2% B E UR4T Screw 3/16x28 L=7 1
7 102.05-07 OB AT R Feed regulator screw 1
8  [102.05-08 br SNIEES REg g Spring 1
9  1102.05-09 REREY AR Feed adjust pin 1
10 [102.05-10 %4} B e Feed dial 1
11 |02-512281821-1 [EKIBEedIUR4T Screw 3/16x28 L=18 1
12 [102.05-12 EEHEF Rocker shaft connecting rod 1
13 {102.05-13 6 RHE A B Walking foot long pin 1
14 |02-809400424-1 |BEBFEFFHURET Screw 9/64x40 L=4 1
15 102.05-15 BT EF Connecting rod 1
16  [102.05-16 XELA TR O XU [Rubber ring 1
17 [102.05-17 R BR8N B Feed reverse spring 1
18 [101.05-18 (B RHEFT YRS E-ring 5 1
19 [102.05-19 18] 32 4 o A5 2 14 Feed reverse arm asm. 1
20 [102.05-20 {320k th AR 4T Screw 1
21 [101.05-21 {3 126 4 2 4T 54 B E-ring 5 1
22 {102.05-22 PSSR sy Spring 1
23 |101.05-23 BlXRHEF Feed regulator conncting rod 1 #02
24 [102.05-24 RS E R Walking foot short pin 2
25  [102.05-25 ERHK SR Connecting link long pin 2
26 |102.05-26 R BB Connecting link short pin 2
27 |102.05-27 RS IR BE Feed adjust link asm. 1
28 |102.05-28 ERHESI R B A Adjusting link fulcrum shaft 2
29 [02-815280711-1  |[ZEAHYUR4T Screw 15/64x28 L=7 2
30 |02-809400424-1  [EATHHIRET Screw 9/64x40 L=4 2
31 [102.05-31 F 44 Feed bar shaft ]
32 [102.05-32 16kt A Retaining ring 1
33 |101.05-33 KR Feed dog I 1
34 [02-608440621-1 [ERIFERAT Screw 1/8x44 L=6 2
35 [102.05-35 TS Feed bar asm. 1
36  |101.05-36 RSB R S ALAR Adjusting link spring guide 1
37 [02-411400523-1 |E AR 4R4T Screw 11/64x40 L=5 2
38  [102.05-38 by 2 [l e R Feed spring hood 1
39  [102.05-39 pry SX Feek rocker shaft 1
40  |102.05-40 bry APk Walking foot middle pin 1
41 02-509400621-1  |Hi#RSHER4T Screw 9/64x40 L=6 1
42 |04-618280400-1 AT EFT AR Nut 9/32x28 1
43  |101.05-43 3% ) i A 44 Feed rocker shaft crank asm. 1
44 [02-412281621-1 XK} HFRLRET Screw 3/16x28 L=15.5 1
45 ]102.05-45 I 5 A Lifting rocker asm. 1
46 02-412281421-1 [{RF 5 tARIR4ET Screw 3/16x28 L=14 1

-29-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

LLI(H8800-7P)

=
=]

5. A RHERF

FEED MECHANISM COMPONENTS

-30-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

5. Xk IR

Fs # N % 78 Description B OR\EE
Ref. NO. Part NO. Qty | Note
47  [102.05-47 0T BT A 4R ET Hinge screw 1
48  |102.05-48 I Feed driving shaft 1
49  [102.05-49 BT shPs R A Thrust collar asm. 1
50 |02-816400611-1  [kHh$y BUE4T Screw 1/4x40 L=6 2
51 [102.05-51 R AT E Feed rocker shaft bushing 2
52 |02-411400721-1 [FLEE54R4T Screw 11/64x40 L=7 1
53 [102.05-54 B s A E Retaining ring 1
54 [102.05-55 F 48 B 48 Feed bar crank asm. 1
55 [02-412281421-1 |FLEREEGR4T Screw 3/16x28 L=14 1
56 [102.05-57 A X Driving shaft crank asm. 1
57 02-511401121-1 R X HiREIR4ET Screw 11/64x40 L=10.5 1
58  1102.05-59 @ ERHRF A Reverse feed control lever asm. 1
59  |101.05-60 IERHE B R Walking foot adjusting link 1 #02
60  |102.05-61 0T Ay Thrust collar asm. 1
61  [02-816400611-1 [ F kb4 B4R4T Screw 1/4x40 L=6 2
62  [102.05-63 32k 0 R Rubber ring 1
63  [102.05-64 {832 L Feed reverse shaft 1
64  [102.05-65 Bl R E Feed lever metal 1
65  [02-816400911-1  {B3EFHR FURET Screw 1/4x40 L=8.5 1
66  102-816401041-1  |f8)36KHKTF & A1 IR4T Screw 1/4x40 L=10 1
67 [102.05-68 (Eprd RS Reverse feed control lever 1

Downloaded from www.Manualslib.com manuals search engine

-31-



http://www.manualslib.com/

6. H By vl a4

THREAD TRIMMER COMPONENTS

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

6. B3I

F5 # 5 % 8 Description B & %
Ref. NO. Part NO. Qty | Note

1 101.13-02 BYLR TI 414 knife unit 1
2 101.13-10 AL URAT Hinge screw D=4.6 H=7 1
3 101.13-07 753 7]t AR Knife branch 1
4 101.13-08 B ARET Hinge screw D=5 H=1.25 1
5 101.13-03 NEEI DAL Moving knife j asm. 1
6 101.13-04 yap: Knife mount base 1
7 101.01-06 S5 Knife thread guide 1
8  |02-206560321-1  [R4T 3/32x56 L=2.3 Screw 3/32x56 L=2.3 1
9  |101.13-12 24T 1/8x44 L=6 Screw 1/8x44 L=6 2
10  [101.13-05 i & 7J Fix knife 1
11 ]101.13-09 ViR Counter knife spacer 1
12 [02-611401021-1 {714 B FE4RET Screw 11/64x40 L=10 1
13 [101.06-13 PILR AR 4L Picker arm asm 1
14 |101.06-14 PAR Kk Picker arm. 1
15 [101.06-15 PL LR BB AR Thread take -up picker asm 1
16 [02-409400523-1 [Pk 5% B EUR4T Screw 9/64x40 L=5 2
17 [101.06-17 PRIk B IRAT Hinge screw 1
18 [101.06-18 PR DT R IRET Hinge screw 1
19  [101.06-19 Bk MR A Thread trimmer cam asm 1
20 [02-916400611-1  [BYLR M40 EFEURET Screw 1/4x40 L=6 2
21 [101.06-21 E ] el Cam collar asm. 1
22 [02-811400511-1 [ P41 B R 4R4T Screw 11/64x40 L=4.5 1
23 101.06-23 BY 2% K 5 A Thread trimmer driving unit 1
24 |101.06-24 BY 42 IR 5) e Base plate asm 1
25 [101.06-25 BYLR IR SR Driving arm stoppe 1
26  [101.06-26 PR DL AT AL IR ET Picker link pin 1
27  [101.06-27 BY£% i 44 R E-ring 6 1
28  |02-611400621-1  |[ERIIRURET Screw 11/64x40 L=6 2
29 |101.06-29 BHAREAE Clutch spring 1
30 {101.06-30 R ERAH Clutch plate asm 1
31 [101.06-31 PR PLAT Picker link 1
32 {101.06-32 #®h Washer 2
33 [101.06-33 4R £} Nut 2
34 [101.06-34 BAEAE E-ring 6 1
35  {101.06-35 3 JIRLAT Moving knife link 1
36  |101.06-36 ekl E-ring 5 1
37 [101.06-37 B JI R EE A Moving knife link pin 1
38 101.06-38 Byt R AL Knife return spring 1
39 [101.06-39 AR AP E-ring 4 2
40  |101.06-40 TR S Roller fulcrum shaft 1
41  [101.06-41 Ay Roller fulcrum spring 1
42 |02-409400623-1 [STAA4REERET Screw 9/64x40 L=6 1
43 101.06-43 ST A SR Roller arm bracker 1
44 101.06-44 A AR 4 Roller arm asm. 1
45  101.06-45 BYLR phi 44 Knife driving arm asm. 1
46  (101.06-46 S Pin contact 2

Downloaded from www.Manualslib.com manuals search engine

-33-



http://www.manualslib.com/

6. B By i) &

THREAD TRIMMER COMPONENTS

-34-

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

6. B3PI

Downloaded from www.Manualslib.com manuals search engine

s i K % ® Description R\ &
Ref. NO. Part NO. Qty Note
47  |02-415280923-1  [BR#h4EEFUR4LT Screw 15/64x28 L=9 2
48 [101.06-48 B IR ERIRET  Hinge screw 1
49 1101.06-49 HA Uk BY 2R 4L Solenoid unit 1
50  1101.06-50 BY 28 WL LBk R AR Clutch link 1
51 101.06-51 &334 P E-ring 5 I
52 101.06-52 S Solenoid rubber 1
53 101.06-53 FE Gk 2k PR Thread trimmer solenoid 1
54 1101.06-54 B Tk ST 3R Solenoid base 1
55 1101.06-55 P& % Washer 2
56  1101.06-56 5 [ R RE Nut M4 2
57 1101.06-57 RS IR B Solenoid rubber 1
58  [101.06-58 Sk TR B Nut 1
59 [101.06-59 7 VS AL S Nut 1/4x40 1
60  [101.06-60 gRith Rk Solenoid pin 1
61  [02-411400723-1 |k RBEURET Screw 11/64x40 L=7 1
62 [101.06-62 B A SR hAT AL IR ET Hinge screw 1
63 |02-415281223-1 | C &P FUR4T Screw 15/64x28 L=12 2
64 1101.06-64 ML TR ER Tube holder,lower 1
65  [101.06-65 T Sk BE B 4 Housing rubber 1
66  [101.06-11 Tk B Housing 14P 1
-35-



http://www.manualslib.com/

7. BB BRI 4

AUTOMATIC REVERSE FEED COMPONENTS

- - - - " " " " " Wy " - " - v - - - = s Y . - . W >

8. AT

WIPER COMPONENTS

-36 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

7@@@%%#

Y o ¥ B %=

Ref. NO. Part NO S *;’" Description Qty | Note
1 101.07-01 B )B4 LA 4 Reverse feed switch asm. 1
2 101.07-02 FhEILFXRE Reverse feed switch cover 1
3 101.07-03 FF R B R BR4T Screw M4 L=6 1
4 101.07-04 FHREILE Reverse feed switch base 1
5 101.07-05 T X HATHY Reverse feed switch shaft ]
6 101.07-06 FFREME Reverse feed switch spring 1
7 101.07-07 FERPLAT 8 AL URET Screw M4 L=16 I
8 101.07-08 FFR BB RET Screw M3 L=15 2
9 101.07-09 YR £ 2-core cabtyre cord 1
10 {101.07-10 FLR S Pin contact 2
11 101.07-11 (- EIBISS Microswitch ]
12 1101.07-12 TREN) FT % %8 LR Switch holding plate 1
13 101.07-13 FHIF XA Reverse feed switch lever 1
14 |101.07-14 hL TS E-ring 5 2
15 101.07-15 BB h FF Reverse feed connecting shaft 1
16  |101.07-16 IR E-ring 9 1
17 [101.07-17 15 &% b 9 284 Connecting arm asm. 1
18 |101.07-18 13 4% dh a2 E-ring 4 ]
19 |101.07-19 1B SR 2 AT Reverse feed connecting link 1
20 |101.07-20 (e 27 U] E-ring 20 1
21 [101.07-21 £ Washer 16x24x2.6 1
22 [101.07-22 Y Rubber plunger 1
23 |101.07-23 YRR E-ring 4 2
24 |101.07-24 {3 4% kT B4 Plunger arm pin 1
25  [101.07-25 15 4% ra Bk Reverse feed magnet asm, 1
26 |02-415281221-1  |FREEEkEEURAT Screw 15/64x28 L=12 2

27 102-412280921-1  |EBWBIGEIRMF RALIRET Screw 3/16x28 L=9 1 #01
28  |101.07-28 AT e ALK Plunger spring 1
29 1101.07-29 LIS Pin contact 2

30 02-412280621-1 | B 3814854 2 R4T Screw 3/16x28 L=6 1 #02
101.07-31 SRR S Reverse feed asm. ]

&ﬁ&%#

101.08-01 ek Wiper asm. 1 #01
2 101.08-02 HEAR. G Wiper cover 1
3 101.08-03 %70 R HAR4T Screw M3 1
4 101.08-04 1% ) AL 4R 4T Hinge scrwe 1
5 101.08-05 g £} Nut 9/64x40 1
6 101.08-06 TR Wiper link A 1
7 101.08-07 WL DA Wiper link B 1
8 101.08-08 4 B E-ring 1
9 101.08-09 BT R E B AR ET Wiper link B,hinge screw 1
10  [101.08-10 B R Wiper hinge screw collar 1
11 [101.08-11 (LTIl E-EA Wiper spring 1
12 [101.08-12 5 S AL 4R B Nut 11/64x40 1
13 [101.08-13 kit S L B Wiper rubber A 1
14 101.08-14 GINYEN Wiper rubber B 1
15 |101.08-15 R 4% B R R 4L Wiper solenoid |
16  {101.08-16 gkl Wiper solenoid shaft 1
17 |101.08-17 FF X Power switch 1
18  |101.08-18 FL Electric wire 1
19  [101.08-19 SEE 2-core cabtyre cord 1
20 |101.08-20 k£ e 1 Wiper base asm 1
21 {101.08-21 14 3 B R 5 Wiper link collar 1
22 |101.08-22 BTG K [ MR AT Screw 3
23 [101.08-23 <t pin contact 2
24 [101.08-24 AT Wiper 1
25 |101.08-25 AT B UR4T Screw 9/64x40 L=5 1
26  [101.08-26 BT BFE Wiper collar 1
27 |101.08-27 TRER IR B A+ Bl E-ring 1
28  |101.08-28 R LR IR Bl il A 1 Wiper driving shaft asm 1
29 102-412280921-1  [#R&k R % B4R 4T Screw 3/16x28 L=9 2

-37-

Downloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

9.4
OIL LUBLICATION COMPONENTS

10. yh A& T4
O0IL RESERVOIR COMPONENTS

T T T T T T T T TN

I

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

9. ¥ 38 Ak

Downloaded from www.Manualslib.com manuals search engine

s # 5 o . HE &5
NO. Part NO. £ K Description oy | Note
1 [102.09-01 W Oil sight window 1
2 1102.09-02 wWEg o’ Rubber ring 1
3 [102.09-03 Lot Main shaft oil tube 1
4 02-412280623-1 B it 4 e R AT Screw 3/16x28 L=6 1
5 1102.09-05 Tl et S Oil felt presser 1
6 {102.09-06 5] yeh B LA Oil return tube asm 1
7 1102.09-07 EIF:k=23 Holder 1
8 [101.09-08 R 2% 0il wick 1
9 (102.09-09 e BRI RET Oil adjusting screw 1
10 {102.09-10 HER B TR Spring 1
11 102.09-11 e fit e B Oil tube 1
12 {101.09-12 R B Lubricating oil pump asm 1
13 [101.09-13 MR ZHER il pump installing base 1
14 [101.09-14 R Oil pump 1
15 |101.09-15 VHET Oil pump impeller 1
16 {101.09-16 AR IR Screw D=3 L=10 3
17 1101.09-17 IR & Lubricating oil pump cover 1
18 [101.09-18 MR M BICIR 0il pump impeller cover 1
19 {101.09-19 Bl A 5 Plunger 1
20 [101.09-20 K Plunger spring 1
21 [101.09-21 KEZEURAT Plunger screw 1
22 |101.09-22 Tt Hook driving shaft oil tube 1
23 {101.09-23 MR ZHIRET Screw M3 L=8 3
25 102-611401021-1 R R R IRET Screw 11/64x40 .=9.5 1
26 |101.09-26 R ER R Oil pump support,large 1
27 102-615281221-1 R IRET Screw 15/64x28 L=12 1
28 [101.09-28 fLwh BBk Rubber joint 1
29 [102.09-37 SRR R IRBhR Bobbin pulley 1
30 [102.09-38 SRR RIS RIRET Screw 2
10. 2% &R
1 {101.10-01 A Oil reservoir asm 1
2 1101.10-02 Mk Oil reservoir 1
3 [101.10-03 it Oil reservoir gasket 1
4 [101.10-04 LSk e B Rubber cushion 4
5 02-620240721-1 He i FLERET Screw 5/16x24 L=7 1
6 [101.10-06 HenhFLERST O U Rubber ring 1
7 [101.10-07 6 R B X 1) i A Knee lifting rotating arm 1
8 [101.10-08 X ] oA 4 Spring 1
9 {101.10-09 TR O£ E-ring 10 1
10 [101.10-10 10 R AR K Vertical shaft fitting arm 1
11 |101.10-11 B FF T SR UR4T Screw 2
12 |101.10-12 X A RRAL AR S [Nut M6 2
13 [101.10-13 XL ik AR PR AL A T 4R4T  [Screw M6 L=30 2
14 |101.10-14 X 1) AR MR AT Screw M6 L=17.5 1
15 |101.10-15 i B4 Knee press cross shaft 1
16 [101.10-16 BAFRL Knee pan plate asm 1
17 |101.10-17 B AR KB Knee pan plate cover 1
18 [101.10-18 BRYFF Knee pan upright shaft 1
19 [101.10-19 BT Knee pan plate rubber 1
20 |101.10-20 B Knee pan plate 1
21 [101.10-21 BT L Knee pan plate support 1
22 |101.10-22 3L UR4T Screw M6 L=12 1
23 [101.10-23 16 H B TR Knee lifter push rod 1
-39-



http://www.manualslib.com/

11. 5l 4 4

CONTROL COMPONENTS

B T ——————

-40 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

11. #ZHIFARAF

5 % H - B y
Ref. NO. Part NO. ' K Description §g[Qty io’f
1 102.11-01 EHIEA Control base asm. 1
2 102.11-02 AU TR Front plate 1
3 102.11-03 ] Back plate 1
4 102.11-04 2o R Left plate 1
5 102.11-05 iR Right plate 1
6 102.11-06 A Radiator plate 1
7 102.11-07 B E s E Number block cover 1
8 102.11-08 F R Keyboard plate 1
9 102.11-09 N BIE S Power switch 1
10 102.11-10 REEIR A PCB A. 1
11 102.11-11 L EEIR B PCB B. 1
12 102.11-12 LR C PCB C. 1
13 102.11-13 ZHR D PCB D. 1
14 102.11-14 ZRAE A Cord A. 1
15 102.11-15 44 B Cord B. 1
16 102.11-16 &M C Cord C. 1
17 102.11-17 LD Cord D. 2
18 102.11-18 LM E Cord E. 1
19 |102.11-19 LM F Cord F. 1
20  [01-4030010223 B b 2R EIRET Screw M3 L=10 2
21 102.11-21 7K B HLFH Cement resistance 2
22 |102.11-22 7K Ve, e BEL ] %8 B Cement resistance plate 2
23 102.11-23 B A Shaft A. 1
24 102.11-24 %K B Shaft B. 1
25  |01-4040008223 YR4T Screw M4 L=8 18
26 102.11-26 B BURET Screw ST3.5 8
27  [01-4040016223 YR4ET Screw M4 L=16 2
28 102.11-28 BT Screw ST3.5 4
29 102.11-29 Lag:3 Label 1

Downloaded from www.Manualslib.com manuals search engine

-41 -



http://www.manualslib.com/

12. BHEERH

CONTROL SETTING COMPONENTS

-42 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

12. BHIEE M

P # 5 % 78 Description ¥ &\ &
Ref. NO. Part NO. Qty | Note

1 102.12-01 23 S TET A L4 Panel asm. 1
2 [102.12-02 FERR A1 Switch asm. 1
3 102.12-03 SRR AE Circuit board asm. 1
4 102.12-04 YR 2R Cord asm. 1
5 [102.12-05 AR5 Front panel 1
6  [102.12-06 BER Back panel 1
7 [102.12-07 LAl 5 Cord exit cover 1
8  [102.12-08 125 I TH AR 3 48 Panel bracket 1
9  [102.12-09 WIE R Speed adjusting knob 1
10 {102.12-10 +T 5% Indication window 1
11 |102.12-11 W 4% Type lablel da 1
12 101-4030008223  [4R4T Screw M3 L=8 6
13 [01-4030010223  [4R4T Screw M3 L=10 4
14 01-4030016223  |4R4T Screw M3 L=16 2
15 |102.12-15 b k] Bracket rubber cap 1
16  [102.12-16 PR A Washer 5x10.5x1 2
17 102.12-17 WS R Toothed washer D=5.3 2
18 |02-412281423-1  |6g4T Screw 3/16-28 L=14 2
19 1102.12-19 AR A 14 Pedal asm. 1
20 [102.12-20 R B Pedal base 1
21 102.12-21 BRSPS Pedal cover ]
22 {102.12-22 B IE BhRLAT Pedal feed link |
23 [102.12-23 R4k Cord base asm. 1
24 1102.12-24 R 1 R Y e Magpnet fitting base asm. 1
25  1102.12-25 g hay Magnet fitting plate 1
26 ]102.12-26 B SRR AT Presser spring regulator 2
27  |102.12-27 YRR Presser adjusting screw nut 2
28  [102.12-28 PR R Presser adjusting spring 2
29 {102.12-29 AR AR A Presser shaft A 1
30 [102.12-30 BRI B Presser shaft B 1
31 [102.12-31 BEAR L Feed reverse spring 1
32 |102.12-32 TGS HLF ) e 4R ET Screw |
33 {102.12-33 B YR £ 1 Power cord base asm. ]
34 [102.12-34 R A Connecting asm. 1
35 [102.12-35 Rk Connecting base 2
36 |03-606000360-3 | EiRFE Nut 6
37 [102.12-37 REYa Washer 2
38 [102.12-38 MR Spring washer 2
39 [102.12-39 LR Connecting link 2
40  [102.12-40 B Connecting base 2
41  [01-708001625-3  [E#:REERET Screw 2
42 [03-608000600-3  [i%H: REIR B} Nut 2
43 102.12-43 B LR H Cable band 4
44 [102.12-44 & [ 52 i e Cord base 4

Downloaded from www.Manualslib.com manuals search engine

-43 -



http://www.manualslib.com/

13. B LR EBH

THREAD STAND COMPONENTS

14. B

ACCESSORIES

-44 -

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

13. It £R 4R R

s % 5 . ¥ OR|EH
Ref.NO. | Part NO. 2 % Description Qty | Note
1 101.12-01 o 2R B4R IR A Thread stand asm. 1
2 101.12-02 2% By A B Spool retainer 2
3 101.12-03 R4 Spool pin 2
4 101.12-04 ESELE ] Spool rest cushion 2
5 101.12-05 A Spool rest 2
6 101.12-06 2% B85 4R JTURAT Screw M6 L=16 2
7 101.12-07 LRI Rk Thread guide arm joint 2
8 101.12-08 SR YA TR B 348 B2 Spool rest rod rubber cap 1
9 101.12-09 LA AT Spool rest arm 2
10 101.12-10 LB L Spool rest rod, upper 1
1 101.12-11 Bk Spool rest rod joint 1
12 101.12-12 YT B S URAT Screw M5 L=14 2
13 101.12-13 BT e kR B Nut M5 2
14 101.12-14 REMTW Spool rest rod ,lower 1
15 101.12-15 1ot 2% P Thread guide 2
16 101.12-16 EERALL S ] Spring washer 2
17 |101.12-17 S ERAL - s Nut M5 2
18 101.12-18 LR BT R B4R R Nut M16x1.5 1
19 [101.12-19 SR YT R AR A 2 Washer 16x30%2.6 2
20 [101.12-20 2 ] R B} 35 1 B 1 Spring washer 1
14. B4
5 * 5 % ® Description MR\ &5
NO. Part NO. Qty | Note
1 101.14-01 LSk e 4 4 Machine hinge plate asm. 2
2 101.14-02 L3k T By BB 4T Nail 4
3 101.14-03 Lk ey s Machine hinge plate 2
4 101.14-04 R 7] (KD Screw driver ,large 1
5 101.14-05 WR27] () Screw driver ,mendium 1
6 101.14-06 gL J] (/N) Screw driver ,small 1
7 101.14-07 Bl Bobbin 3
8 101.14-08 bk E Macgube head cover 1
9 101.14-09 PLK 321 Macgube rest cover 1
10 101.14-10 vy AR SR Oil reservoir asm. 1
1 1011411 [hlgt Needle DBx1 #14 11
12 101.14-12 BiE (A) quakeproof washer A 1
13 101.14-13 BiRE (B quakeproof washer B 1
14 |101.14-14 VLR Instruction book 1

Downloaded from www.Manualslib.com manuals search engine

- 45 -



http://www.manualslib.com/

Dow

g RS E LR S PR 2
HIKARI SEWING MACHINE CO., LTD.
BT S 1L bR Tk X IR #8005

NO.800,ZhongDa Road,Northern Industrial Zone,Jinshan District,
ShangHai,China.

L 1%:(00)86-21-6731111 155 4} 57 5

T el:(00)86-21-67311111 ext.Foreign Trade Dept

££ E.:(00)86-21-67311311

Fax:(00)86-21-67311311

E-mail:hikari@chinahikari.com

Http://www.chinahikari.com

IRFABRIESE, MEERRTHHEN

nloaded from www.Manualslib.com manuals search engine



http://www.manualslib.com/

